

LABORATORY TEST RESULTS

Job Number: -

Date: 10/14/2003

CUSTOMER: WALK-IN CLIENTS FOR WESTFIELD PROJECT: PROJECT FOR WALK-IN ATTN:

Customer Sample ID: 0301300294-Caulk
 Date Sampled.....: 09/25/2003
 Time Sampled.....: 12:00
 Sample Matrix.....: Soil

Laboratory Sample ID:
 Date Received.....: 09/29/2003
 Time Received.....: 16:30

TEST METHOD	PARAMETER/TEST DESCRIPTION	SAMPLE RESULT	REPORTING LIMIT	UNITS	DATE	TECH
% Solids 160.3	% Solids	100	0.1	%	09/30/03	jtw
SW846 8082A	PCB Analysis					
	Aroclor 1016*	ND	U 1950000	ug/Kg	10/13/03	baf
	Aroclor 1221*	ND	U 1950000	ug/Kg	10/13/03	baf
	Aroclor 1232*	ND	U 1950000	ug/Kg	10/13/03	baf
	Aroclor 1242*	ND	U 1950000	ug/Kg	10/13/03	baf
	Aroclor 1248*	ND	U 1950000	ug/Kg	10/13/03	baf
	Aroclor 1254*	26400000	U 1950000	ug/Kg	10/13/03	baf
	Aroclor 1260*	ND	U 1950000	ug/Kg	10/13/03	baf
	Aroclor 1262*	ND	U 1950000	ug/Kg	10/13/03	baf
	Aroclor 1268*	ND	U 1950000	ug/Kg	10/13/03	baf

* In Description = Dry Wgt.